



EFFECTIS ERA AVRASYA TEST ve BELGELENDİRME AŞ  
Dilovası OSB Mahallesi Fırat Caddesi No: 18  
Dilovası, Kocaeli / TÜRKİYE  
www.effectis.com

## DECLARATION OF TEST RESULTS

No: EEA – 1900 – 0129 – rev

The fire resistance test was carried out for the product as described below at Efectis Era Avrasya Test Laboratory on 29.11.2019 in accordance with the test standard:

**EN 1366-2:2015**

**“NYD-01”**  
FIRE DAMPER

FIRE RESISTANCE CLASSIFICATION	
EI 15 (ve, i→o) S	E 120 (ve, i→o) S

Placed on the market by: NEF TEKNİK HAVALANDIRMA İNŞ. SAN. VE TİC. LTD. ŞTİ.  
Yeşilce Mah. Ulubaş Cad. No: 34/1 Kağıthane, İstanbul/TURKEY

Manufactured by: NEF TEKNİK HAVALANDIRMA İNŞ. SAN. VE TİC. LTD. ŞTİ.  
Yeşilce Mah. Ulubaş Cad. No: 34/1 Kağıthane, İstanbul/TURKEY

Ali BAYRAKTAR  
Laboratory Manager  
09.09.2021



This document is a declaration of test results and does not represent any type of approval or certification of the product. All details related to product specifications and field of applications are described in the report No: EEA-19-169-rev.